

Myocardial Infarction

Call **Ambulance**

Check:

BP, RR, HR, O2

Do:

ECG (normal ECG does not exclude ACS)

Give

1. **O2 100%** (if saturation < 94%)
2. **Sublingual GTN 300 microgram**

X avoid if:	
a. Systolic BP	< 90 mmHg
b. HR	> 110 or < 60 b/m
c. Inferior MI (ST elevation in leads II, III, aVF OR reciprocal ST depression in leads I, aVL, V5, V6)	

3. **IV/IM MORPHINE 5-10 mg stat**

(then 1-2 mg/min up to 15 mg until adequate response)

If respiratory depression **NALAXONE 0.4-2 mg**

Repeat every 2-3 mins (maximum 10 mg)

4. **ASPIRIN 300 mg oral or chewable**
(if no Contraindications)

5. **METOCLOPRAMIDE IM/IV 10mg**

6. If **bradycardia** →
ATROPINE IV 500 microgram
repeat if necessary to max. 3 mg